


11-Install The Louver Blades
Insert F9 into louver blade's plastic base No.3 & 36

Connect Hand

Crank Louver
|
x2

Standard
Louver

Identify the louver blade / ¢
as per diagram

Standard
Louver

Crank Louver

12

17-Hand Crank Rotation

Hand Crank

——

x2

Open the louver with the hand
crank rotating clockwise, and
counterclockwise to close it.

18

12-Install Connecting Rod

Louver and hand
crank connection
screw

x2
Hexagor head Stainess Steel Ring
oo BT 1% 58 Thickness1
Lengtho

Mé Lock Nut M8 Nylon Washer

Use@ washer, stainless steel rings,
and lock nuts to connect the hand
crank connections parts and
Connect Hand Crank Louver

Connection Rod

x2

Connection Rod
@ O &
x38

Hexagon pan
head screws
(M8*25)

Stainess Steel Ring
0d10 Thickness!
Lengih14

@

M8 Lock Nut M10 Nylon Washer

InsToIIon the hand crank
side of louver end cap with ear,
fasten with .

13

13-Fasten the Top Beam Cover 1 (Motor side)

@ Beam Cover 1 Phillips pan head
self-tapping screw
/ (S14.2*16)

Beam Cover 1(a) x 1

Beam Cover 1(o) X1 x76

14-Fasten the Top Beam Cover 2

15-Fix Top Beam Cover 3

16-Install the Post Decoration Cover

Phillips pan head
Beam Cover 2 self-tapping screw
/ (514.2716)

Beam Cover 2(a) x1

x76

Beam Cover 2(b) x1

From left to right ver@(o]
first, then cover (o).
use@‘ro fasten the Louver
Blades plastic base and Top
beam cover.

Beam coverl(a):
left hole to the end
side is 67.5mm

Beam coverl (b)
left hole o the end
side is 53.5mm

From left fo right ver@{cl]
first, then cover (o).

us to fasten the Louver
Blades plastic base and Top

_| beam cover.

Beam coverl(a):
left hole fo the end
side is 67.5mm

Beam coverl(b)
left hole fo the end
side is 53.5mm

Beam cover 2(a) Beam cover 2(b)

@ Beam Cover 3

/

x2

i i Phillips pan head
Post Decoration Decoration Cover 3 .
Cover @ of Cenfre post @ 'SSeT'L*gP]%TQ screw

=

x4 x2 x20

@B s

s ¥

5

st

ComEs

@
POt t Fobt —
Beam coverl(a) Beam cover](b)
| —8eam cover 3 Beam cover @
Beam cover 2(a) Beam cover 2(o) l

Cover@,
knock firmly with
rubber hammer.

16

to fasten on post

to fasten on post

Each(G4use 4 pcs@






